Staff Report Exhibit A: Current Infrastructure Element
INFRASTRUCTURE ELEMENT

INFRASTRUCTURE ELEMENT
GOALS, OBJECTIVES AND POLICIES

GOAL 1.0 Provide and maintain the public infrastructure for potable
water, sanitary sewer, storm drainage and aquifer recharge in a manner that will
ensure a high level of public health, safety and welfare and a high quality of life.

Objective 1.1 The Village of Wellington has created a 10-year Water Supply
Facilities Work Plan (Work Plan), to be included as a part of the Comprehensive Plan.
as required by Chapter 163, Part Il, F.S. The Work Plan is included as a sub-element of
the Infrastructure Element. All goals, objectives and policies contained within
Wellington’s Comprehensive Plan shall be consistent with the Work Plan. The Work
[...]
water service. Some residents use private potable wells and others are served by the
Palm Beach County Water Utilities Department. Additionally, residents outside of
Wellington corporate boundaries receive water service from-Wellington’s Water Utility.
So, the EAR population figures serve as the basis for the population serves by the
Wellington‘s Water Utility after adjusting for private well use, service by others utilities
and service outside of Wellington’s corporate boundaries.

The Village of Wellington, under its subsidiary Acme Improvement District, is the
managing entity for water, drainage and related infrastructure within Wellington. The
service boundary for water and sewer service is depicted in Map 1. Wellington provides
potable water service, including fire protection, to residential and non-residential
customers.

Wellington currently has adequate treatment and distribution capacity to serve its
needs. In addition, Wellington’s current Capital Improvement Plan (CIP) provides for
sufficient water treatment capacity over the planning period, and plans to address its
water resource needs using a combination of ground water and reuse water over the
same period.

2.2 Relevant Regional Issues

Largely due to increases in population and Everglades Restoration Initiatives, a great
deal of attention has been given to the use of water resources in Southeast Florida.
Over the past several years, the South Florida Water Management District (SFWMD)
and other State agencies have adopted measures to address mounting pressures on
the water resources in Southeast Florida. As the state agency responsible for water
supply in the Lower East Coast planning area, SFWMD plays a pivotal role in resource
protection. As pressure has increased for protection of the Everglades ecosystem, the
SFWMD Governing Board initiated rule making to limit increased allocations from water
resources serving the Everglades system. As a result, the Regional Water Availability
Rule was adopted by the SFWMD Governing Board on February 15, 2007 as part of the

INF-16

Wellington
Comprehensive Plan — Infrastructure Element
Last Update: Ordinance 2012-07



INFRASTRUCTURE ELEMENT

SFWMD's water use permit program. This reduced reliance on the regional system for
future water supply needs, mandated the development of alternative water supplies,
and increased conservation and reuse.

In a measure of good faith and to comply with the objectives of this Rule, Wellington has
coordinated with Palm Beach County Water Utilities Division and SFWMD during the
preparation of this Work Plan, as well as, during the preparation of Palm Beach
County’s 20 Year Water Supply Work Plan.

3.0 DATA AND ANALYSIS

3.1 Population Information

Within its municipal boundaries, Wellington’s permanent population, in 2007, was
approximately 58,180 with a seasonal population of approximately 4,500. Population
figures were derived from data from Wellington’s Planning and Zoning Department and
the Bureau of Business and Economic Research located within the University of Florida
(BEBR). Wellington’s 2007 Evaluation and Appraisal Report population projects growth
rates will gradually decrease as we approach 2020, at which point Wellington forecasts
62,875 permanent residents and approximately 5,000 seasonal residents.

This decreasing population growth is reflective of the fact that Wellington is substantially
built-out, with future development potential and population growth limited by the scarcity
of vacant and developable land. The potential expansion of Wellington’s current
boundaries through annexations is the only factor which might result in significant
population increase during the planning period. At this time, Wellington has no plans to
annex any areas of significant size.

As noted previously, the permanent population within Wellington’s corporate boundaries
does not represent the population actually served by Wellington’s Water Utility.
Specifically, not all residents within Wellington’s corporate boundaries receive water
service from Wellington. Some residents use private potable wells and others are
served by the Palm Beach County Water Utilities Department. Further, Wellington also
serves people outside of Wellington corporate limits. Adjusting the EAR population
figure for these factors, Wellington Water Utility served a permanent population of
approximately 55,125 in 2007. Of this total, approximately 48,285 were within
Wellington’s corporate boundaries and approximately 6,840 were outside the corporate
boundaries. The 6,840 people outside Wellington reside within the corporate
boundaries of the Village of Royal Palm Beach and Unincorporated Palm Beach
County. These customers represent approximately 12 percent of the total population
served. Table 1 summarizes population served both inside and outside Wellington’s
corporate boundaries. All water customers are billed directly by Wellington.

INF-17

Wellington
Comprehensive Plan — Infrastructure Element
Last Update: Ordinance 2012-07



INFRASTRUCTURE ELEMENT

Table 1: Existing Potable Water Customers Served by Wellington Water Utilities - 2007

Within Village of Within Village of |Within Palm Beach Total Population
Wellington Royal Palm Beach County puis
- .. . Served by Village
Municipal Municipal Unincorporated of Wellinaton
Boundaries Boundaries Boundaries 9
48,285 2,670 4,170 55,125

Source: Village of Wellington Utilities Division, March 2009

Residents within Wellington’s corporate boundaries, but not within Wellington’s water
Utility Service Area are adequately served by the Palm Beach County Water Utilities
Department (PBCWUD). Intergovernmental Coordination Element Policy 1.8.1 is being
added to Wellington’s Comprehensive Plan to ensure Wellington coordinates regularly
with PBCWUD to ensure future water resources are available to serve future demands.
This policy states that Wellington shall continue to coordinate with Palm Beach County,
the Village of Royal Palm Beach and the South Florida Water Management District to
update the Work Plan as will be periodically necessary.

3.2  Current and Future Areas Served by Wellington’s Water Utility

The Village of Wellington Water Service Area is located in central Palm Beach County
and is completely surrounded by the water service area served exclusively by the Palm
Beach County Water Utilities Department. Modification of these territories is not
anticipated during the duration of the planning period.

(1) Operational Responsibility

The Village of Wellington Utilities Department is responsible for the operations and
maintenance of the central public water system within Wellington’s service area.

b. Service Area

Wellington’s water service area encompasses areas both inside and outside of
municipal boundaries (Map 1). As of March 2007, Wellington’s water utility services
approximately 19,834 service connections (residential and commercial) serving
approximately 55,125 people. The predominant users serviced by the central system
are residential customers within Wellington limits. The central water system service area
is identified on Map 1: “Service Area”. Minimal growth to the water utility service area
is anticipated.

Wellington’s Water Utility service area is a mix of residential neighborhoods, large
equestrian areas and commercial and light industrial uses. Most of the residential
neighborhoods, commercial and light industrial uses are served by Wellington’s potable
water system. The equestrian areas largely are served by private potable wells. There

INF-18

Wellington
Comprehensive Plan — Infrastructure Element
Last Update: Ordinance 2012-07




INFRASTRUCTURE ELEMENT

are no plans to extend water service lines into these areas at this time as these are
primarily low-density single family homes and equestrian facilities; however Wellington
should continue to research water service options that can be provided to individual
neighborhood and communities upon request.

INF-19

Wellington
Comprehensive Plan — Infrastructure Element
Last Update: Ordinance 2012-07



INFRASTRUCTURE ELEMENT

SBRYIG Aune) yoreg jed/uorbul Jo Sy

sauepunoy fedizungy

S2UHE TN U0DUEN) O SBEA
20137 JNIK/yoeeg Lyed r2Aoy o sbep |
S8 FWoeRsendiesuny [

e

:Ag paios/Lonicg SUOIEIS IR5009

isealy so1nias Aunn

el e

iR ] NS
gy MeY
wey siequeou)
ey YOBSIUSURY —n
* gy vogngus@ -
. woddL sun
. sugepy 123ep

| depy
‘PanIaS Siawojsny) Jejep) ejqejod pue (Il
paly 9oinaS uojbuljiap Jo abejip ;

SR —
—

emaBejiA
eldwAlo)
EPIA BUSNg

|

= \: yauag,

||
¥ =
EER

*

Mcom@m ,EL,

| ) 6002/20/£0 :pajulld

INF-20

Wellington

Comprehensive Plan — Infrastructure Element

Last Update: Ordinance 2012-07



INFRASTRUCTURE ELEMENT

c. Intergovernmental Cooperation

Wellington has added a policy to the Intergovernmental Element of its Comprehensive
Plan to ensure the sharing and updating of information to meet ongoing water supply
needs. Wellington shall continue to coordinate with Palm Beach County, Village of
Royal Palm Beach and SFWMD to update the Work Plan as will be periodically
necessary. Population projections, potential annexations and other related data shall
be submitted to local governments within Wellington’s Utility Service area for review.

Additional analysis detailing intergovernmental cooperation is located in Section 3.6.
3.3  Water Supply Provided by Local Government

a. Water Treatment Plants

Wellington owns and operates one water treatment plant. The Water Treatment Facility
is located at 1100 Wellington Trace in the Village of Wellington, Florida. The facilities
are relatively new and are in good condition. There are two treatment processes
employed at the facility:

(1) A 6.3 MGD reverse osmosis (R/O) plant with 9 wells, 7 @ 830 GPM and 2 @ 415
GPM feeding the plant.

(2) A 4.7 MGD lime softening plant with 9 wells, 7 @ 750 GPM and 2 @ 1500 GPM.

The R/O facilities are easily expandable to 9.9 MGD, in 1.8 MGD increments, simply by
adding additional treatment trains.

The R/O plant receives well water through a common header and delivers it to 6
treatment trains: 5 @ 900,000 GPD and 1 @ 1.8 million GPD. All trains have a high
pressure pump used to increase the feed pressure as required. The product water
(treated water) is delivered to degasifiers to remove the hydrogen sulfide before
discharging into Storage Reservoirs #3 and #4.

The lime plant receives water through a cascade aerator atop the softening unit for
removal of hydrogen sulfide and carbon dioxide. Lime is added to reduce the hardness,
color and alkalinity. Polymer is added to enhance the process. The water flows through
5 rapid sand filters and into a clear well, it is then pumped into storage reservoirs #3 and
#4 before being blended with the R/O product water.

Treated water is stored on site in 4 above-ground storage reservoirs, 1 @ 250,000, 2 @
1.0MGand1 @ 2 MG.

INF-21

Wellington
Comprehensive Plan — Infrastructure Element
Last Update: Ordinance 2012-07



INFRASTRUCTURE ELEMENT

Twelve (12) high service pumps with a “firm” rated capacity of 22.7 million gallons per
day (MGD) are used to pump water into the distribution system. A summary of the

pumps is provided in Table 2.

Table 2: Existing High Service Pumping Facilities

HSP Design Output HP Aux Power Plant Operating Head
(GPM)
1 600 50 Yes 65 psi
2 440 40 Yes 65 psi
3 600 50 Yes 65 psi
4 200 25 Yes 65 psi
5 600 50 Yes 65 psi
6 600 50 Yes 65 psi
7 2800 125 Yes 65 psi
8 2800 125 Yes 65 psi
9 2800 125 Yes 65 psi
10 2800 125 Yes 65 psi
11 1500 100 Yes 65 psi
12 1500 100 Yes 65 psi
13 1500 100 Yes 65 psi

Source: Village of Wellington Utility Department

b. Water Quality

Wellington’s potable water quality complies with the standards for all currently regulated
inorganic and organic contaminants and is of good quality (this is further detailed in
Section 4.1.b of the Work Plan). The finished water quality produced by the facility
meets all State and Federal regulations related to the production of safe drinking water.

c. Distribution System

The distribution and storage system consists of water distribution and transmission
piping (PVC, Ductile Iron, HDPE). All service connections are metered. The distribution
and storage facilities are in good condition. The distribution system is illustrated on the

Water Line Distribution System (Map 2).

Wellington

Comprehensive Plan — Infrastructure Element
Last Update: Ordinance 2012-07

INF-22




INFRASTRUCTURE ELEMENT

B00TE0H0 PR Sy HE
5T
& Z
e £
o W8T ‘pasodoud o o>
- gy anaweng g ]
ST saur pasedeug &
D2 A o or
E . favd T T
R g Ao egRung e

saupy mEy  saup

TR posacesy g sainjead pajelay
Bl suoges 2008 @ gﬁ%
i oo W S ey pue uonngLIsIqg 423eM
LT A 3 sERY uone L e : ' N
YAV i s {1 :uojbuijem jo abeja
el sauEy H g + |
ST ~ i peandary (@ § r
R Sproy Jofry ] - “ 1
rgEng oy Avepuncg sfey _|I_|_1.._ s @ bi 4 :
S 1 1

e
e e

uo1Bul|[dM 10 8bBe[|IA 8yl Ulylim uonnguisiq Jarem g den

INF-23

Comprehensive Plan — Infrastructure Element

Last Update: Ordinance 2012-07

Wellington



INFRASTRUCTURE ELEMENT

d. Public Wells

Wellington currently obtains its water from surficial groundwater production wells. Wells
depths are approximately 80 feet to 120 feet. A total of 18 potable water wells are used.
The wells are adequately spaced (1,000 to 1,500 feet apart) in order to reduce possible
interference between wells. Groundwater elevations are routinely monitored to identify
seasonal trends and predict maintenance requirements.

Wellington has three (3) wells which are installed but not currently equipped with a
pump. These can be used as replacement wells to the lime plant if required in the
future. The current capacities for all wells are identified in Table 3.

Raw water quality generally is good and is characterized by moderate hardness, and
relatively high levels of color, iron and organics. It is anticipated that these water
resources, in combination with reuse water, will be used for future raw water demands.

Table 3: Inventory of Existing and Proposed Wells

Well # Well I.D. # Well Well Well Pump Well Casing Active
Location | Diameter Capacity Depth Depth (operating
GPM under CUP #
50-00464-W)
18 23682 25 12 750 90 70 Yes
19 23683 25 12 750 90 70 Yes
20 23684 25 12 750 90 70 Yes
21 23685 25 12 750 118 68 Yes
22 23686 25 12 750 125 75 Yes
23 23687 25 12 750 125 75 Yes
24 23688 25 12 750 125 75 Yes
29 18413 8 16 1500 150 90 Yes
30 18414 8 16 1500 150 90 Yes
R-1 23692 11 24 415 120 70 Yes
R-2 23689 10 12 415 115 75 Yes
R-3 23690 2 12 830 125 75 Yes
R-4 23691 2 12 830 120 75 Yes
R-6 23693 11 12 830 120 70 Yes
R-7 23921 11 12 830 120 55 Yes
R-8 23522 11 12 830 118 55 Yes
R-9 23923 11 12 830 120 55 Yes
R-10 23924 11 12 830 120 55 Yes
25 23894 24 12 500 100 50 No
26 23895 24 12 500 100 50 No
27 23896 24 12 500 100 50 No
28 23897 24 12 500 100 50 No

Source: Village of Wellington Utility Department

Wellington adheres to the standards adopted for wellhead protection by the Palm Beach
County Department of Environmental Resource Management (DERM) and the Florida

INF-24
Wellington

Comprehensive Plan — Infrastructure Element
Last Update: Ordinance 2012-07




INFRASTRUCTURE ELEMENT

Department of Environmental Protection (FDEP), including restricting the type of
development allowed in the vicinity of a wellhead and requiring a protection zone
around each wellhead (Map 3).

Map 3: Village of Wellington Wellfield Protection Zones of Influence

Additionally, land use surrounding a water supply site is a major consideration in the
selection and protection of well sites to avoid contamination. Wellington’s Land
Development Regulations (LDR) restricts the uses permitted within the “zone of
influence”. As part of Wellington’s Wellhead Protection plan, Wellington consistently

INF-25

Wellington
Comprehensive Plan — Infrastructure Element
Last Update: Ordinance 2012-07



INFRASTRUCTURE ELEMENT

works to identify all potential sources of contamination for existing wells. The direction of
groundwater flow is to the southeast.

e. Potable Water Storage & Repump Facilities

Wellington has 2 ground storage tank/repump facilities in the distribution system and a